s ss. FCC RF Test Report Report No. : FR540105A

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : | 41~42%

Test Engineer : Jerry Xu
9 y Temperature : 22~23°C
Radiated Spurious Emission Test Modes
Band . Data
Mode (MH2) Antenna Modulation Channel Frequency Rate RU = Remark
Mode 1 2400-2483.5 0 Bluetooth BR_GFSK 0 2402 - - -
Mode 2 2400-2483.5 0 Bluetooth BR_GFSK 39 2441 - - -
Mode 3 = 2400-2483.5 0 Bluetooth BR_GFSK 78 2480 - - -
Summary of each worse mode
. Freq. Level Limit Margin Peak
Mode Modulation Ch. (MHz) | (dBuV/m) (dBuV/m) (dB) Pol. Avg. Result | Remark
1 Bluetooth BR_GFSK | 0 | 2363.95 49.03 74.00 -24.97 V | PEAK @ Pass | Band Edge
Bluetooth BR_GFSK | 0 | 4804.00 40.59 74.00 -33.41 V | PEAK | Pass Harmonic
) Bluetooth BR_GFSK | 39 - - - - - - - Band Edge
Bluetooth BR_GFSK | 39 | 7323.00 42.55 74.00 -31.45 H PEAK = Pass Harmonic
3 Bluetooth BR_GFSK = 78 | 2483.54 50.00 74.00 -24.00 H | PEAK  Pass | Band Edge
Bluetooth BR_GFSK | 78 | 7440.00 43.16 74.00 -30.84 H PEAK = Pass Harmonic
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Pol. Horizontal Fundamental
HLM(II&IVM
1138
El
|
.3 \
I FOC PART 150
650 \
At ¥ AL Js———" P pr——
Peak 125
163
m 1%, 2362, 238, 1400, 1800, 2200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preanp Linit Over Resd At Cable Preamp Aux APos TPos
Freq Llevel Lne Linit Level Factor Loss Factor Factor Freq Llevel Line Linit Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB oBw dB/m 0B Mz dBuV/m dBuv/m B BV B/ B dB dB o deg
1 237357 49.03 74.00 -14.97 40.81 32,14 7.08 7.0 600 128 veee 1 240000 105.07 ----ee oo 96.62 3231 7.12 3699 6.0 128 70 PEAK
1 ODB37.5T 4.7 54.80-29.73 16.85 3214 7.08 37.08 6.8 1B TAAVERAE 1 240200 8831 - - TL86 3231 702 36.99 6.80 128 78 AVERAGE
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Pol. Vertical Fundamental
2B 2B
134 134
915 “\ 915
ki ki
i | FCCPART 50 i FCPARTIEC
654 ‘ 650
e
B et - 188 o — TR ——"
ittt
Peak Y s
163 163
m 23 262, 2368, 44 40 1000 1400. 1800. 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos Linit Over Resd At Cable Preamp Aux APos TPos
Freq Llevel Lne Linit Level Factor Loss Factor Factor Remark Freq Llevel Line Linit Level Factor Loss Factor Factor Remark
WrddjuBWn & 0 B B ¢ B o dg Woddje B & B B B # B a dg
1 236395 49.03 74.00 -24.97 40.88 32.88 7.07 37.00 6.00 108 93 PEN 1 2400.00 99.45 9l.0e 3231 7.2 699 6.0 loe 93 PEAK
1 136395 4.7 5480 -19.73 16.12 32.88 .07 37.08 6.8 188 93 AVERAGE 1 b0 74.69 b6.24 32.32 7.12 36.99 6.0 108 93 AVERAGE
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Pol. Horizontal Vertical
MLMIIIEMH] 1 Level {dBuVim)
1138 1134
915 95
iy FCCPART 15C i FCCPART15C
650 6540
FCCPART15C (AVG) FCCPART 15C (AVG)
| \
Peak M AL 1T A A
o R
Avg 35 3!
163 163
3000 000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 4504.00 4.3 74.00 -33.64 6L.50 33.99 10.20 65.33 .00 === PEAK 1 4504.00 40.59 74.80 -33.41 6L.73 33.99 10.28 65.33 @.08 -~ --- PEAC
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Pol. Horizontal Vertical
T L)
113§ 1134
915 915
B3 FECPAR 50 i3 FECPARTIEC
650 65,
FCC PART15C (AVE) FCC PART 15C (AVE)
88 ) | \ g , |
Peak 1 A i SN P A oA
35 !
Avg
163 163
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B & B & o iy MroufnBNn & EW B & B & o i
1 4862.00 39.76 74.80 -34.24 6L13 33.90 10.30 65.57 @.00 ---  --- PEAK 1 4882.00 39.88 74.00 -34.12 6L.25 33.90 10.30 €5.57 0.00 ---  --- PEAC
1 3B 4155 7486 -31.45 6084 35.88 12.72 66.B1 6.8 - --- PEAK 1 733.08 41.69 4.8 -32.31 59.18 35.88 12.72 66.Bl 6.8 - --- PEAK
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Pol. Horizontal Fundamental
2B 2B
134 134
1
915 /ﬂ\ 915
i [ FCOPART 150 i FCPHRT 150
654 y l 650
1
488! A e AT T 483! i
WM-WWW ! N
Peak Y Y
163 163
44 Lk} 64 24164 4882 200 1000 1400. 1800. 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos Linit Over Resd At Cable Preamp Aux APos TPos
Freq Llevel Lne Linit Level Factor Loss Factor Factor Remark Freq Llevel Line Linit Level Factor Loss Factor Factor Remark
WrddjuBWn & 0 B B ¢ B o dg Woddje B & B B B # B a dg
1 248354 50.00 74.00 -24.00 4123 32.56 7.26 37.05 6.00 19 T2PEN 1 2450.00 103.67 9487 360 7.5 3.8 6.0 119 72 PEAK
7 MB35 1524 5480 -18.76 16.47 3256 7.26 37.85 6.8 119 72 AVERAGE 1 45000 78.91 7811 3n.68 7.5 37.85 6.68 119 72 AVERAGE
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Pol. Vertical Fundamental
1HL\\W&I(tll!ll\ﬂm) mLeveI(dMVﬂn)
134 134
1
915 / \ 915
B B3
| FCC PART15C] FCC PART15C]
654 # \ 650
1
488! A ’ i, 488 e . » i
O L
Peak Y s
163 163
44 U528 64 24164 4882 200 1000 1400. 1800. 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos Linit Over Resd At Cable Preamp Aux APos TPos
Freq Llevel Lne Linit Level Factor Loss Factor Factor Remark Freq Llevel Line Linit Level Factor Loss Factor Factor Remark
Wrddje B & 0 B & # B o dg Woddje B & B B B # B a dg
1 2497.85 49.34 74.00 -24.66 40.69 32.43 7.28 37.06 6.00 108 96 PEAK 1 2450.00 99.81 9101 3260 7.5 37.85 600 lo@ 96 PEAK
1 M497.65 24.58 54.00 -19.42 15.93 3243 7.2 37.06 6.8 188 96 AVERAGE 1 245000 75.85 66.25 32.68 7.5 37.85 6.80 108 96 AVERAGE
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Pol. Horizontal Vertical
T L)
113§ 1134
915 915
B3 FECPAR 50 i FECPARTIEC
650 65,
FCC PART15C (AVE) FCC PART 15C (AVE)
m ‘ ol
A i ‘ shsieicd
Peak 1 IR o " mmmwm
35 !
Avg
163 163
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B & B & o iy MroufnBNn & EW B & B & o i
1 4960.09 39.67 74.80 -34.33 60.77 33.92 10.40 65.42 0.00 ---  --- PEAK 1496000 39.59 74.00 -34.41 60.69 33.92 10.40 €5.42 0.00 ---  --- PEAK
1 744B.0@ 43.16 74.86 -30.84 6A.B5 35.88 178 66.27 Q.8 - --- PEAK 1 744008 41.59 4.8 -32.41 59.28 35.88 1.78 66.27 Q.08 - --- PEAK
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Pol. Horizontal Vertical
B Level (dBuVm) i Level (dBuVm)
11 § 11 ol
W.r wll:
ik T i AT
Peak 50 50
e 'M 'M
bk ik
1 3 1 ki
16000 1840, 0800, 10, 60, 00 16000 18400, 10800, . 1600, 2000
Freuency (NH) Frequency (k)
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Pol. Horizontal Vertical
Level {dBuVim) Level (dBuVim)
T 5
5, P&[U% 5 Part 15C)
425 257
g
1 ]
oy 3 ] " [ “mw 300 7 1 — -
I g T p/\w ; i
g Mo o Mhan e
Vil /~
Y K
Peak 1 1
"0 . . 12, 1. 00 & I 1 12 105 m
Frequency (MHz) Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos Linit Over Read Ant Cable Preamp Aux APos  TPos
freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m 0B dBwv dB/m B B dB am  deg Mz dBul/m dBuU/m  dB BV dB/m B B M8 em  deg
1 30.49 20.59 40.80 -19.41 27.06 24.91 .83 32.21 .80 ---  --- Pesk 1 54.49 28,28 40.00 -11.72 46,63 12.60 1,12 32.87 0.0  ---  --- Peak
1 112.94 20.83 43.50 -22.67 3407 17.20 162 32.06 0.08 - - Pesk 2 19173 24.49 43.50 -19.81 38.85 16.16 1.54 32.86 .89 ---  --- Peak
313282 23.36 43.50 -20.14 36,15 17.52 1.75 32.86 0.8 --- - Peak 3 184,96 19.15 43.50 -24.35 34.41 14,76 2.06 32.08 0.8 ---  --- Peak
4 21382 19.99 43.50 -23.51 .81 1498 2.2 .w e.ee - --- Peak 4 S47.74 24,97 46,00 -21.83 28.65 25.22 3.5 32.46 0.0 ---  --- Peak
5 25359 20.48 46.00 -25.52 30.98 18.2 2.4 3156 0.0 - - Pesk 5 729.86 28.23 46.00 -17.77 28.46 27.68 4.11 3202 0.9 --- .- Pesk
6 59,71 15.57 46.00 -20.43 28.56 25.83 3.59 3241 @.80  ---  --- Pesk 6 860.81 30.12 46.00 -15.88 27.44 2070 4.45 3147 0.80  ---  --- Peak
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SPORTON LAB.

Appendix D. Duty Cycle Plots

3DH5 on time (One Pulse) Plot on Channel 39

Spectrum Analyzer 2 ;
A Channel r + Q Marker

0 #Atlen 1008 Avg Type: Voltage — [1] Select Marker
Ga \

G Trig: Free Run "
Freq Ref: Int (S) IF Gain: Low W Marker 3
Sig Track. Off

Peak
Search
Pk Search
Config
Delta (A)
Properties
Fixed
Marker

i W‘T"" Ul ki = off Function

Marker—
Deilta Marker y
Center 2.402000000 GHz Span 0 Hz| (Reset Delta)

Res BW (CISPR} 1 MHz Sweep 10.0 ms (1001 pts)| Counter
B

Function Function Width Function Value < Marker Settings
Diagram

Couple Markers
On
off

Spectrum Analyzer 2 +
Channel Power

Avg Type: Voltage
Trig: Free Run

Scale/Div 10 4B Ref Level 106.99 dBuV o T
g — et Detector
Trace Average

Math
Max Hold

Trace
Min Hold Function

Clear and Write

DA AR A

Center 2.402000000 GHz Span 0 Hz|
Res BW (CISPR) 1 MHz Sweep 100 ms (1001 pts)|

Note:

1. Worst case Duty cycle = on time/100 milliseconds =2 *2.89 /100 =5.78 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.76 dB

3. 3DH5 has the highest duty cycle worst case and is reported.
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